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Acetazolamide 250mg ‑ per 1000 tablets
Acetylsalicylic acid 100mg ‑ per 1000 tablets
Acetylsalicylic acid 300mg ‑ per 1000 tablets
Acetylsalicylic acid 500mg ‑ per 1000 tablets
Adrenaline injection 1mg/ml ‑ 1ml ‑ per 100 amps
Albendazole 200mg ‑ per 1000 tablets
Albendazole 400mg ‑ per 1000 tablets 
Allopurinol 100mg ‑ per 1000 tablets 
Aluminium Hydroxide 500mg ‑ per 1000 tablets 
Aminophylline 100mg ‑ per 1000 tablets 
Aminophylline injection 25mg/ml ‑ 10ml ‑ per 100 amps 
Amitriptyline 10mg ‑ per 1000 tablets 
Amitriptyline 25mg ‑ per 1000 tablets 
Amoxicillin 250mg ‑ per 1000 capsules 
Amoxicillin 500mg ‑ per 1000 capsules 
Amoxicillin dry suspension 125mg/5ml ‑ 100ml ‑ per bottle 
Amoxicillin dry suspension 250mg/5ml ‑ 100ml ‑ per bottle 
Ampicillin ‑ 250mg 250mg ‑ per 1000 capsules 
Ampicillin ‑ 500mg 500mg ‑ per 1000 capsules 
Ampicillin injection 500mg ‑ per 100 vials 
Ampicillin injection 1g ‑ per 100 vials 
Ampicillin dry suspension 125mg/5ml ‑ 100ml ‑ per bottle 
Ampicillin dry suspension 250mg/5ml ‑ 100ml ‑ per bottle 
Anti‑haemorrhoid ointment 30g ‑ per 50 tubes 
Anti‑haemorrhoid suppositories per 100 suppositories 
Anti‑rabies serum ‑ purified 1,000 iu ‑ 5ml ‑ per vial 
Anti‑rabies serum ‑ purified 1,000 iu ‑ 5ml ‑ per 10 vials 
Anti‑scorpion venom serum - Middle East/Africa10ml ‑ per 10 vials
Anti‑snake venom serum - Middle East/Africa 10ml ‑ per 10 amps 
Atenolol 50mg ‑ per 1000 tablets 
Atenolol 100mg ‑ per 1000 tablets 
Atropine injection 1mg/ml ‑ 1ml ‑ per 100 amps 
Azathioprine 50mg ‑ per 100 tablets 

Beclomethasone inhaler 0.05mg dose ‑ 200 doses ‑ per item 
Benzathine penicillin injection 1.2 mega ‑ per 50 vials 
Benzathine penicillin injection 2.4 mega ‑ per 50 vials 
Benzhexol 2mg ‑ per 1000 tablets 
Benzhexol 5mg ‑ per 1000 tablets 
Benzoic & Salicylic acid ointment 800g ‑ per jar 
Benzyl benzoate application 25% ‑ 1000ml ‑ per bottle 
Benzyl benzoate concentrate 90% ‑ 1000ml ‑ per bottle 
Benzyl penicillin g injection 1 mega ‑ per 50 vials 
Benzyl penicillin g injection 5 mega ‑ per 50 vials 
Betamethasone valerate cream 0.1% ‑ 15g ‑ per 50 tubes 
Bisacodyl 5mg ‑ per 1000 tablets 
Butylscopalamine bromide 10mg ‑ per 1000 tablets 
Butylscopalamine bromide injection 10mg/ml ‑ 2ml ‑ per 100 amps 

Calcium gluconate injection 100mg/ml ‑ 10ml ‑ per 100 amps 
Calcium lactate 300mg ‑ per 1000 tablets 
Captopril 25mg ‑ per 1000 tablets 
Carbamazepine 200mg ‑ per 1000 tablets 
Cefazoline injection 500mg ‑ per 100 vials 
Cefazoline injection 1g ‑ per 100 vials 
Cefotaxime injection 500mg ‑ per 10 vials 
Cefotaxime injection 1g ‑ per 10 vials 
Cefotaxime injection 2g ‑ per 10 vials 
Cefuroxime injection 250mg ‑ per 10 vials 
Cefuroxime injection 750mg ‑ per 10 vials 
Cefuroxime injection 1.5g ‑ per 10 vials 
Cephalexin 250mg ‑ per 1000 capsules 
Cephalexin 500mg ‑ per 1000 capsules 
Cephalexin suspension 125mg/5ml ‑ 100ml ‑ per bottle 
Cephalexin suspension 250mg/5ml ‑ 100ml ‑ per bottle 
Cetrimide 15% / Chlorhexidine 1.5% ‑ 5 litre ‑ per bottle 
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Charcoal 125mg ‑ activated ‑ per 1000 tablets 
Chloramine 500mg ‑ per 1000 tablets 
Chloramphenicol 250mg ‑ per 1000 capsules 
Chloramphenicol sodium succinate injection 1g ‑ per 100 vials 
Chloramphenicol suspension 125mg/5ml ‑ 100ml ‑ per bottle 
Chloramphenicol eye drops 0.5% ‑ 10ml ‑ per 100 bottles 
Chloramphenicol eye ointment 1% ‑ 5g ‑ per 100 tubes 
Chloramphenicol ear drops 5% ‑ 10ml ‑ per 100 bottles 
Chlorhexidine solution 5% ‑ per litre bottle 
Chlorhexidine solution 20% ‑ per 5 litre bottle 
Chloroquine 100mg base ‑ per 1000 tablets 
Chloroquine 150mg base ‑ per 1000 tablets 
Chloroquine injection 40mg base/ml ‑ 5ml ‑ per 100 amps 
Chloroquine syrup 50mg base/5ml ‑ 60ml ‑ per bottle 
Chlorpheniramine 4mg ‑ per 1000 tablets 
Chlorpheniramine injection 10mg/ml ‑ 1ml ‑ per 100 amps 
Chlorpromazine 25mg ‑ per 1000 tablets 
Chlorpromazine 100mg ‑ per 1000 tablets 
Chlorpromazine injection 25mg/ml ‑ 2ml ‑ per 100 amps 
Cimetidine 200mg ‑ per 1000 tablets 
Cimetidine 400mg ‑ per 1000 tablets 
Cimetidine injection 100mg/ml ‑ 2ml ‑ per 100 amps 
Clotrimazole cream 1% ‑ 20g ‑ per 50 tubes 
Clotrimazole 100mg ‑ per 100 vaginal tablets
Cloxacillin 250mg ‑ per 1000 capsules 
Cloxacillin 500mg ‑ per 1000 capsules 
Cloxacillin injection 500mg ‑ per 100 vials 
Cloxacillin dry suspension 125mg/5ml ‑ 100ml ‑ per bottle 
Co‑trimoxazole 100/20mg ‑ per 1000 tablets 
Co‑trimoxazole 400/80mg ‑ per 1000 tablets 
Co‑trimoxazole suspension 240mg/5ml ‑ 100ml ‑ per bottle 

Dexamethasone 0.5mg ‑ per 1000 tablets 
Dexamethasone injection 4mg/ml ‑ 1ml ‑ per 100 amps 
Dextran 70 ‑ 6% in NaCl 0.9% 6% in NaCl 0.9% ‑ 500ml ‑ per bottle 
Dextrose 5% in water 500ml ‑ per bottle 
Dextrose 5% in water 1000ml ‑ per bottle 
Dextrose 5% in water 500ml ‑ with giving set ‑ per bottle 
Dextrose 5% in water 1000ml ‑ with giving set ‑ per bottle 
Dextrose 5% in NaCl 0.9% 500ml ‑ per bottle 
Dextrose 5% in NaCl 0.9% 1000ml ‑ per bottle 
Dextrose 5% in NaCl 0.9% 500ml ‑ with giving set ‑ per bottle 
Dextrose 5% in NaCl 0.9% 1000ml ‑ with giving set ‑ per bottle 
Dextrose 50% in water 20ml ‑ per 50 amps 
Diazepam 5mg ‑ per 1000 tablets 
Diazepam 10mg ‑ per 1000 tablets 
Diazepam injection 5mg/ml ‑ 2ml ‑ per 100 amps 
Diclofenac 25mg ‑ per 1000 tablets 
Diclofenac 50mg ‑ per 1000 tablets 
Diclofenac injection 25mg/ml ‑ 3ml ‑ per 100 amps 
Digoxin 0.25mg ‑ per 1000 tablets 
Digoxin injection 0.25mg/ml ‑ 2ml ‑ per 100 amps 
Dopamine injection 40mg/ml ‑ 5ml ‑ per 100 amps 
Doxycycline 100mg ‑ per 1000 tablets 

Ergometrine 0.2mg ‑ per 1000 tablets 
Ergometrine 0.5mg ‑ per 1000 tablets 
Ergometrine injection 0.2mg/ml ‑ 1ml ‑ per 100 amps 
Erythromycin 250mg ‑ per 1000 tablets 
Erythromycin 500mg ‑ per 1000 tablets 
Erythromycin suspension 125mg/5ml ‑ 100ml ‑ per bottle 
Erythromycin suspension 250mg/5ml ‑ 100ml ‑ per bottle 
Ethambutol 400mg ‑ per 1000 tablets 
Ethambutol 400mg / Isoniazid 150mg 150mg per 1000 tablets 

Ferrous sulphate 200mg (60mg Fe) ‑ per 5000 tablets 
Ferrous sulphate 200mg / Folic acid 0.25mg 0.25mg ‑ per 1000 tablets 
Fluphenazine injection 25mg/ml ‑ 1ml ‑ per 100 amps 
Folic acid 1mg ‑ per 1000 tablets 
Folic acid 5mg ‑ per 1000 tablets 
Furosemide 40mg ‑ per 1000 tablets 
Furosemide injection 10mg/ml ‑ 2ml ‑ per 100 amps 



Gentamycin injection 40mg/ml ‑ 2ml ‑ per 100 amps 
Gentamycin eye/ear drops 0.3% base ‑ 10ml ‑ per bottle 
Gentian violet crystals 25g ‑ per jar 
Glibenclamide 5mg ‑ per 1000 tablets 
Griseofulvin 125mg ‑ per 1000 tablets 
Griseofulvin 500mg ‑ per 1000 tablets 

Haloperidol 5mg ‑ per 1000 tablets 
Haloperidol injection 5mg/ml ‑ 1ml ‑ per 100 amps 
Haloperidol injection 20mg/ml ‑ 1ml ‑ per 100 amps 
Halothane 250ml ‑ per bottle 
Heparin injection 5,000 iu/ml ‑ 5ml ‑ per 25 vials 
Hydralazine 50mg ‑ per 1000 tablets 
Hydralazine injection 20mg/ml ‑ 1ml ‑ per 100 amps 
Hydrochlorothiazide 25mg ‑ per 1000 tablets 
Hydrocortisone sodium succinate injection 100mg ‑ per 100 vials 
Hydrocortisone eye drops 1% ‑ 10ml ‑ per bottle 
Hydrocortisone skin ointment 1% ‑ 15g ‑ per 50 tubes 

Ibuprofen 200mg ‑ per 1000 tablets 
Ibuprofen 400mg ‑ per 1000 tablets 
Imipramine 10mg ‑ per 1000 tablets 
Imipramine 25mg ‑ per 1000 tablets 
Indomethacin 25mg ‑ per 1000 tablets 
Isoniazid 100mg ‑ per 1000 tablets 
Isoniazid 300mg ‑ per 1000 tablets 
Isoniazid 100mg / Thiacetazone ‑ 50mg ‑ per 1000 tablets 
Isoniazid 300mg / Thiacetazone ‑ 150mg ‑ per 1000 
Isosorbide dinitrate 5mg ‑ per 1000 tablets 
Isosorbide dinitrate 10mg ‑ per 1000 tablets 

Ketamine injection 10mg/ml ‑ 20ml ‑ per 25 vials 
Ketamine injection 50mg/ml ‑ 10ml ‑ per 25 vials 
Ketoconazole 200mg ‑ per 100 tablets 

Levamisole 150mg ‑ per 1000 tablets 
Lignocaine injection - 1% 50ml ‑ per 25 vials 
Lignocaine injection ‑ 2% 50ml ‑ per 25 vials 
Lidocaine ‑ 2% + Adrenaline dental injection 1.8ml ‑ per 50 
Lignocaine 5% spinal heavy injection 2ml ‑ per 100 amps 
Lindane 1% application 100ml ‑ per bottle 
Loperamide 2mg ‑ per 1000 tablets 

Magnesium trisilicate compound per 1000 tablets
Mebendazole 100mg ‑ per 1000 tablets
Mebendazole 500mg ‑ per 1000 tablets 
Mebendazole syrup 100mg/5ml ‑ 30ml ‑ per bottle 
Mefloquine 250mg ‑ per 100 tablets 
Methotrexate 2.5mg ‑ per 100 tablets 
Methyldopa 250mg ‑ per 1000 tablets 
Methyldopa 500mg ‑ per 500 tablets 
Metoclopramide 10mg ‑ per 1000 tablets 
Metoclopramide injection 5mg/ml ‑ 2ml ‑ per 100 amps 
Metronidazole 250mg ‑ per 1000 tablets 
Metronidazole infusion 5mg/ml ‑ 100ml ‑ per bottle 
Metronidazole suspension 125mg/5ml ‑ 100ml ‑ per bottle 
Miconazole nitrate cream ‑ 2% 30g ‑ per 50 tubes 
Multi‑vitamins ‑ BPC formula per 5000 tablets 
Multi‑vitamin syrup ‑ BPC formula 100ml ‑ per bottle 

Naladixic acid 500mg ‑ per 1000 tablets
Naproxen 250mg ‑ per 1000 tablets 
Neomycin 0.5% + bacitracin 500 iu/g ointment 15g ‑ per 50 tubes 
Neostigmine injection ‑ 0.5mg/ml 1ml ‑ per 100 amps 
Niclosamide 500mg ‑ per 1000 tablets 
Nifedipine 10mg ‑ per 1000 capsules 
Nitrofurantoin 100mg ‑ per 1000 tablets 
Nitro-glycerine 0.5mg ‑ per 1000 tablets 
Nystatin ‑ 100,000 iu per 100 vaginal tablets 
Nystatin ‑ 500,000 iu per 100 tablets 
Nystatin ointment ‑ 100,000 iu/g 30g ‑ per 50 tubes 

Oral re‑hydration salts 27.9g ‑ per 100 sachets



Oxytocin injection ‑ 10 iu/ml 1ml ‑ per 100 amps *KEEP COOL 

Pancuronium injection ‑ 2mg/ml 2ml ‑ per 100 amps *KEEP COOL 
Paracetamol 100mg ‑ per 1000 tablets 
Paracetamol 125mg ‑ per 100 suppositories 
Paracetamol 500mg ‑ per 1000 tablets 
Paracetamol elixir ‑ 120mg/5ml 100ml ‑ per bottle 
Penicillin V 250mg ‑ per 1000 tablets 
Penicillin V suspension ‑ 125mg/5ml 100ml ‑ per bottle 
Phenytoin 100mg ‑ per 1000 tablets 
Povidone Iodine solution ‑ 10% 200ml ‑ per bottle 
Praziquantel 600mg ‑ per 1000 tablets 
Prednisolone 5mg ‑ per 1000 tablets 
Primaquine 15mg ‑ per 1000 tablets 
Probenicide 500mg ‑ per 50 tablets 
Procaine penicillin injection ‑ 1 mega per 50 vials 
Procaine penicillin injection ‑ 3 mega per 50 vials 
Procaine penicillin ‑ 3 mega / Penicillin g ‑ 1 megaper 50 vials 
Proguanil 100mg ‑ per 1000 tablets 
Promethazine 25mg ‑ per 1000 tablets 
Promethazine injection ‑ 25mg/ml 2ml ‑ per 100 amps 
Promethazine elixir ‑ 5mg/5ml 100ml ‑ per bottle 
Propranolol 40mg ‑ per 1000 tablets 
Pyrazinamide 500mg ‑ per 1000 tablets 

Quinine sulphate 200mg ‑ per 1000 tablets 
Quinine sulphate 300mg ‑ per 1000 tablets 
Quinine di‑hcl injection ‑ 300mg/ml 2ml ‑ per 100 amps 

Ranitidine 150mg ‑ per 1000 tablets 
Rifampicin 150mg ‑ per 100 capsules 
Rifampicin 300mg ‑ per 100 capsules 
Rifampicin ‑ 150mg / Isoniazid 100mg ‑ per 1000 tablets 
Rifampicin ‑ 300mg / Isoniazid 150mg ‑ per 1000 tablets 
Ringer Lactate 500ml ‑ per bottle 
Ringer Lactate 1000ml ‑ per bottle 
Ringer Lactate 500ml ‑ with giving set ‑ per bottle 
Ringer Lactate 1000ml ‑ with giving set ‑ per bottle 

Salbutamol 2mg ‑ per 1000 tablets 
Salbutamol 4mg ‑ per 1000 tablets 
Salbutamol injection ‑ 0.5mg/ml 1ml ‑ per 100 amps 
Salbutamol inhaler 0.1mg dose ‑ 200 dose ‑ per item 
Senna 7.5mg ‑ per 1000 tablets 
Silver sulphadiazine cream ‑ 1% 500g ‑ per jar 
Sodium chloride ‑ 0.9% 500ml ‑ per bottle 
Sodium chloride ‑ 0.9% 1000ml ‑ per bottle 
Sodium chloride ‑ 0.9% 500ml ‑ with giving set ‑ per bottle 
Sodium chloride ‑ 0.9% 1000ml ‑ with giving set ‑ per bottle 
Spectinomycin injection 2g ‑ with solvent ‑ per 10 vials 
Streptomycin injection 1g ‑ per 50 vials 
Sulfadoxine 500mg / pyrimethamine 25mg ‑ per 1000 tablets 
Suxamethonium chloride injection ‑ 50mg/ml 10ml ‑ per 50 vials 

Tetanus antitoxin (Prevention) ‑ 1,500 iu 1ml ‑ per 20 amps 
Tetanus antitoxin (Treatment) ‑ 10,000 iu 2ml ‑ per 10 amps 
Tetanus antitoxin (Treatment) ‑ 25,000 iu 5ml ‑ per 10 amps 
Tetanus antitoxin (Treatment) ‑ 50,000 iu 10ml ‑ per 10 amps 
Tetracycline 250mg ‑ per 1000 capsules 
Tetracycline eye ointment ‑ 1% 5g ‑ per 100 tubes 
Tetracycline skin ointment ‑ 3% 15g ‑ per 100 tubes 
Thiabendazole 500mg ‑ per 1000 tablets 
Thiopentone injection 500mg ‑ per 25 vials 
Thiopentone injection 1g ‑ per 25 vials 
Timolol eye drops ‑ 0.25% 5ml ‑ per 100 bottles 
Tinidazole ‑ 500mg 500mg ‑ per 1000 tablets 
Tramadol injection ‑ 50mg/ml 2ml ‑ per 50 amps 

Vaccine ‑ D.T.P. per 10 vials of 10 doses 
Vaccine ‑ D.T.P. per 10 vials of 20 doses 
Vaccine ‑ D.T. per 10 vials of 10 doses 
Vaccine ‑ D.T. per 10 vials of 20 doses 
Vaccine ‑ Hepatitis B per single dose syringe 



Vaccine ‑ Hepatitis A per single dose syringe 
Vaccine ‑ Measles per 10 single dose vials ‑ with diluent 
Vaccine ‑ Measles per 10 vials of 10 doses ‑ with diluent 
Vaccine ‑ Meningococcal A+C per 10 vials of 10 doses ‑ with diluent 
Vaccine ‑ Meningococcal A+C per 25 vials of 50 doses ‑ with diluent 
Vaccine ‑ M.M.R. per 10 single dose vials ‑ with diluent 
Vaccine ‑ M.M.R. per 10 vials of 10 doses ‑ with diluent 
Vaccine ‑ Rabies ‑ HDC per single dose syringe 
Vaccine ‑ Rabies ‑ on Vero cells per single dose syringe 
Vaccine ‑ Tetanus per 10 vials of 10 doses 
Vaccine ‑ Tetanus per 10 vials of 20 doses 
Vaccine ‑ Typhoid fever per 10 vials of 20 doses 
Vaccine ‑ Yellow fever per 10 vials of 10 doses ‑ with diluent 
Vaccine ‑ Yellow fever per 10 vials of 20 doses ‑ with diluent 
Verapamil 40mg ‑ per 1000 tablets 
Vitamin A (Retinol) ‑ 50,000 iu per 1000 capsules 
Vitamin A (Retinol) ‑ 200,000 iu per 1000 capsules 
Vitamin B compound per 1000 tablets 
Vitamin B compound injection 2ml ‑ per 100 amps 
Vitamin B1 injection (Thiamine) ‑ 50mg/ml 2ml ‑ per 100 amps 
Vitamin B6 (Pyridoxine) 25mg ‑ per 1000 tablets 
Vitamin C (Ascorbic acid) 50mg ‑ per 1000 tablets 
Vitamin C (Ascorbic acid) 250mg ‑ per 1000 tablets 
Vitamin K‑1 injection ‑ 10mg/ml 1ml ‑ per 100 amps 

Water for injection 5ml ‑ per 100 vials 
Water for injection 10ml ‑ per 100 vials 

Zinc oxide ointment ‑ 10% 500g ‑ per jar 


